
RC10L4O/L3O
Oval Parts List

in numerical order
This catalog contains parts for the 10L3O and 10L4O kits.
The parts are separated by kit. Please use the section
headings to find the correct parts for your kit.

First use the exploded drawings on the other side to locate the
part you need. Then look up it�s part number in the left column on
this side in numerical order.

Can�t find the part you�re looking for? See the other catalog
sections for parts.

Prices subject to change without notice. Typographic errors or
other product pricing/description errors will not be honored.
Parts subject to availability.
12/2002

Part # Description Qty Retail
PARTS FOR 10L3O AND 10L4O

897 1/4� X 3/8� FLANGED BALL BEARING 2 13.00
1405 FACTORY TEAM BLUE TITANIUM

TURNBUCKLE 1.875� (kit std.)
2 9.00

3213 STUB AXLE pr. 2.50
3438 8-32 LOCKNUT, ALUMINUM 3 1.50
3716 ANTENNA TUBE & CAP, PLASTIC 1 1.00
4127 SHIM SET, 0 and 2 degree 2pr. 1.50
4145 4-40 X 5/16� S.H. CAP SCREW, ALUMINUM 6 2.00
4185 8/32 NYLON LOCKNUT 6 1.00
4334 2-56 X 5/16� B.H. PIVOT SOCKET SCREW 8 1.50
4335 PIVOT SOCKET, PLASTIC set 1.50
4336 PIVOT BALL, STEEL 1 2.00
4348 AXLE HEIGHT ADJUSTER, #0 pr. 1.00
4349 AXLE HEIGHT ADJUSTER, #1 offset (STD) pr. 1.00
4350 AXLE HEIGHT ADJUSTER, #2 offset pr. 1.00
4351 AXLE HEIGHT ADJUSTER, #4 offset pr. 1.00
4355B FACTORY TEAM GRAPHITE REAR AXLE,

(L3O kit std.) Uses #6625 rings
1 17.00

4442 DAMPENER BRACE STANDOFF 1 1.50
4448 BALL END, ALUMINUM, & CUPS 2 3.00
4449 4-40 LOCKNUT, small pattern gold, aluminum 5 2.50
4471 VCS MICRO SHOCK BODY, ALUMINUM 2 4.00
4472 VCS MICRO SHOCK SHAFT W/PISTON 1 3.00
4473 VCS MICRO SHOCK REBUILD KIT set 4.00
4474 VCS MICRO SHOCK SHAFT END,

ALUMINUM, with Allen screw
1 3.50

4475 MICRO SHOCK SPRING, Black, 4.00 lb. 2 2.00
4476 MICRO SHOCK SPRING, Green, 6.00 lb. 2 2.00
4515 DAMPENER CENTER POST 1 1.50
4519 4-40 X 9/16� F.H.S. SCREW 6 2.00
4526 T-BAR SPACER, MOLDED 3 1.50
4536 LEFT REAR BULKHEAD, MOLDED 1 3.00
4537 MOTOR BULKHEAD, ALUMINUM 1 20.00
5407 RED O-RING 8 2.00
6222 4-40/5-40 NYLON LOCKNUT, BLACK 8 2.00
6270 BALL END, SHORT STEEL 2 2.50
6274 BALL CUP, MOLDED 14 5.00
6292 4-40 X 3/8� F.H.S. SCREW 6 2.00
6299 1/8� E-CLIP 12 1.00
6332 BODY CLIP 6 .75
6428 SHOCK CAP, MOLDED 1 2.25
6460 .71� STROKE SHOCK SHAFT 1 3.00
6465 SHOCK PISTON, MOLDED, 4 each of #1, #2,

#3
12 3.00

6466 SHOCK DOWNSTOP, (travel limiter), 4 ea. of 3 set 1.50

sizes 1/8" (.125"), 1/16" (.062"), 1/32" (.031")
6469 BLACK O-RING, for shock caps 4 1.50
6475 PRELOAD SPACERS, collars & cups. 4

thicknesses, 4 sets each
set 5.00

6494 MACRO SHOCK SPRING, Green, 3.50 lb. 2 2.50
6496 MACRO SHOCK SPRING, Silver, 3.85 lb. 2 2.50
6497 MACRO SHOCK SPRING, Blue, 4.20 lb. 2 2.50
6515 MOTOR MOUNTING SCREW, 3mm thread (2

short, 2 long)
4 1.00

6625 DIFF DRIVE RING, for #4355 axle 2 1.50
6626 1/8� DIFF BALLS 16 1.50
6902 3/16� X 5/16� FLANGED BALL BEARING 2 15.00
6915 4-40 X 5/8� F.H.S. SCREW 6 2.00
6917 4-40 X 3/8� B.H S. SCREW 6 2.00
6924 4-40 X 3/8�: S.H.C. SCREW 6 2.00
6934 4-40 X 3/8� F.H.S. SCREW, BLUE ALUMINUM 6 2.00
6938 4-40 X ½� F.H.S. SCREW, ALUMINUM 6 2.00
6942 8-32 X ½� F.H.M. SCREW, ALUMINUM 6 2.00
6946 4-40 X 5/16" BUTTON HEAD CAP Screws,

blue alum.
6 2.00

6947 4-40 X 3/8" BUTTON HEAD CAP Screws, blue
alum.

6 2.00

6951 4-40 X 1/8� SOCKET SET SCREW 6 2.50
7230 BALL CUP, LARGE 12 5.00
7260 4-40 SMALL PLAIN NUT 12 2.00
7337 #4 SHIM WASHER, GOLD STEEL 4 1.00
7673 4-40 X 5/16� F.H.S. SCREW 6 2.00
7801 4-40 X 5/8� S.H.C. SCREW, ALUMINUM 8 2.50
8179 FRONT SUSPENSION SPACER (thick) 2 1.00
8184 ANTENNA MOUNT & SHOCK CAP BUSHING 1 1.50
8186 REAR BODY MOUNT, 5� pr. 3.50
8191 T-BAR .075�, FIBERGLASS 1 6.50
8192 T-BAR BRACE, CARBON FIBER 1 3.00
8213 DIFF THRUST CONE, BELLEVILLE WASHER 1 2.00
8232 MACRO SHOCK SPRING, Black 3.20 lb. 2 2.50
8280 75 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8281 78 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8282 81 TOOTH, 48 PITCH SPUR/DIFF GEAR (kit

std.)
1 4.00

8283 83 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8284 85 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8285 87 TOOTH, 48 PITCH SPUR GEAR 1 4.00
8303 FRONT BUMPER, MOLDED (L3O kit std.) 1 4.00
8304 FRONT BODY MOUNT, MOLDED (uses

#6942 screw) L3O kit std
2 1.50

8305 FOAM BUMPER 1 5.00
8312 NERF WING, MOLDED 1 2.00
8403 CROSS BRACE, ALUMINUM (L3O kit std.) 1 3.00
8405 UPPER SUSPENSION ARM 2 3.00
8407 UPPER SUSPENSION ARM MOUNT (L3O kit

std.)
4 3.50

8409 4-40 X ½� F.H.S. SCREW, ALUM. (shoulder
screw)

4 1.50

8411 UPPER SUSPENSION ARM EYELET 2 1.50
8413 HINGE PIN, UPPER ARM w/caster shims

(L3O)
pr. 2.00

8415 UPPER SUSPENSION ARM TURNBUCKLE 2 2.00
8417 PIVOT BALL 4 6.00
8419 LOWER SUSPENSION ARM pr. 3.50
8421 OFFSET STEERING BLOCK pr. 2.00
8423 KINGPIN, w/E-clips 2 4.00
8425 KINGPIN SHIM 10 1.50
8427 .018� SPRING 2 2.00
8429 .020� SPRING (STD in kit) 2 2.00
8431 .022� SPRING 2 2.00
8433 .024� SPRING 2 2.00



8435 SERVO MOUNT, W/SCREWS set 1.50
8439 8-32 X 5/8� F.H.M. SCREW, BLUE ALUMINUM 4 1.50
8441 INLINE STEERING BLOCK pr. 2.50
8443 INLINE FRONT AXLE 2 6.00
8445 SERVO SAVER 1 6.60
8451 MICRO SHOCK SPRING, Silver, 8.0 lb. SOFT

(kit std.)
2 2.00

8456 VCS MACRO SHOCK REBUILD KIT set 4.00
8458 VCS MACRO SHOCK BODY, MOLDED use

with #8846 clips
1 4.00

8459 RIGHT DIFF/LONG WHEEL HUB, for offset
pod setup

1 15.50

8460 CARBON FIBER CHASSIS, for RC10L3 Oval 1 60.00
8461 LOWER POD PLATE, CARBON FIBER 1 12.00
8462 REAR CHASSIS BRACE, CARBON FIBER,

L3O only
1 8.50

8463 DAMPENER PLATE, CARBON FIBER 1 12.00
8465 LEFT WHEEL HUB, ALUM., CLAMPING

STYLE (L3O kit std)
1 16.00

8467 RIGHT DIFF/SHORT WHEEL HUB, ALUM.
(L3O kit std)

1 14.00

8468 REAR AXLE SPACER, ALUMINUM  (WIDE) 1 2.00
PARTS FOR 10L4O ONLY

3959 TC3 THREADED COLLAR O-RING 4 1.50
8185 3� BODY POST (uses #6292 screw) pr. 3.50
8504 L4O D DRIVE RING, for #8501 axle pr. 1.50
8505 L4O ADJUSTABLE CASTER BLOCK KIT, with

hinge pins, pin E-clips, blue aluminum blocks.
set 54.95

8506 UPPER HINGE PIN & E-CLIPS pr. 6.00
8507 E-CLIPS for upper hinge pin. 10 E-Clips, 4

shims. Used on #8505
set 2.00

BIAS-TRAY CHASSIS
8485  4 CELL 10L3 OVAL FACTORY TEAM

CHASSIS KIT, includes 8487, 8488, 8489,
8490, 8491

1 99.99

8486 6 CELL 10L3 OVAL FACTORY TEAM
CHASSIS KIT, includes 8487, 8488, 8489,
8490, 8492

1 99.99

8487 BIAS-TRAY CHASSIS 1 59.99
8488 FRONT BUMPER for Bias-Tray Chassis 1 17.99
8489 CHASSIS BRACE for Bias-Tray Chassis 1 9.99
8490 TRAY BRACKET for Bias-Tray Chassis 1 9.99
8491 4-CELL TRAY for Bias-Tray Chassis 1 18.99
8492 6-CELL TRAY for Bias-Tray Chassis 1 21.99

OTHER PARTS
not in drawings

4470 VCS MICRO SHOCK KIT 1 15.00
6727 SERVO TAPE STRIP, 1 1/2" x 6" 1 2.00
8400 INDEPENDENT FRONT SUSPENSION KIT

(10L-L3O kits)
1 39.00

8455 VCS MACRO SHOCK KIT 1 15.00
6981 ASSOCIATED REFERENCE LIBRARY CD-

ROM. Huge reference of Associated kit
manuals, catalogs and instructions sheets for
old and new kits in PDF format

1 11.95

6982 EARLY MANUAL EDITION CD-ROM. Manuals
for: RC10 Graphite, RC10CE, RC10, B2, T2,
GT tub chassis, 10L2 & L2O, 10LS & LSO,
12LC, LS, LW, 12L, 12i, 12e, RC300 & RC500.

1 7.95

FACTORY TEAM PARTS
for 10L4O/L3O

1105 GREEN SLIME SHOCK LUBE. Use it on the
internal shock seal parts for smoother action

1 2.50

1405 BLUE TITANIUM TURNBUCKLE 1.875� (L3O
& L4O kit std.)

2 9.00

1583 ON ROAD/OVAL COMPLETE SPRING SET.
(VCS Micro Shock spring.) 1 Pair each of
Black, Green, Silver, Blue, Gold, Red, Copper
springs

set 18.99

1595 CHASSIS LEAD WEIGHTS, 12 1/4 oz. pieces set 3.00
1596 LOCKING ADHESIVE. Ideal for keeping nuts

and bolts in place, for CVD assembly, and
where vibration could loosen components.

10ml 3.95

1597 TIRE ADHESIVE. .7oz 6.95
1598 SHOCK END CAP, blue anodized aluminum.

See also #6439
4 11.95

3963 BLUE ANODIZED THREADED SHOCK BODY
& COLLAR with cap O-rings, .35"

pr 20.00

4355B GRAPHITE REAR AXLE, (L3O kit std.) Uses
#6625 rings

1 17.00

4442B CHASSIS BRACE STANDOFFS, blue alum. set 5.50
4471B BLUE ALUMINUM VCS MICRO SHOCK

BODY and Shaft End
set 9.00

4537B MOTOR BULKHEAD, blue alum. 1 24.00
4538 MAGNESIUM MOTOR BULKHEAD 1 33.00
4541 LEFT BULKHEAD, carbon fiber composite 1 5.00
6193B WING BUTTONS, blue alum. pr. 4.50
6312 CHASSIS PROTECTIVE SHEET 1 8.50
6418 UNOBTAINIUM SHOCK SHAFT, .71� Stroke

hard coated
1 6.00

6439 SHOCK CAP, blue anodized aluminum (See
also #1598)

1 3.00

6619 1/8� CARBIDE DIFF BALLS 8 8.00
6937 4-40 ALUMINUM LOCKNUTS, blue anodized 6 3.00
6942 8-32 X 1/2� FLAT HEAD MACHINE Screw, blue

alum.
6 2.00

6943 8-32 LOCKNUT, blue alumium 6 4.00
6946 4-40 X 5/16" BUTTON HEAD CAP Screw, blue

alum.
6 2.00

6947 4-40 X 3/8" BUTTON HEAD CAP Screw, blue
alum.

6 2.00

8213B DIFF THRUST CONE & REAR AXLES
SPACER, blue aluminum (wide)

set 5.50

8321B REAR AXLE SPACERS, blue aluminum
(narrow) L4O kit std.

1 2.00

8443B INLINE FRONT AXLE, blue aluminum 2 7.50
8448 FACTORY TEAM FRONT BUMPER,

GRAPHITE, (curved front)
1 17.99

8449 MICRO SHOCK SPRING, Copper, 16.0 lb. XX-
HARD

2 2.00

8452 MICRO SHOCK SPRING, Blue, 10.0 lb.
MEDIUM

2 2.00

8453 MICRO SHOCK SPRING, Gold, 12.0 lb. HARD 2 2.00
8454 MICRO SHOCK SPRING, Red, 14.0 lb. X-

HARD
2 2.00

8459B RIGHT DIFF/LONG WHEEL HUB, blue
aluminum, for offset pod setup

18.50

8465B LEFT WHEEL HUB,, clamping style, blue
aluminum

1 19.00

8467B RIGHT DIFF/SHORT WHEEL HUB, standard,
blue aluminum

1 17.00

8470 SCREW SET, blue aluminum set 11.00
8500 RIGHT D DRIVE DIFF HUB, STD, blue, (L4O

kit std.)
1 26.50

8501 GRAPHITE D DRIVE PRO AXLE, blue, (L4O
kit std.)

1 26.95

8502 RIGHT LONG D DRIVE DIFF HUB, blue, (L4O
kit std.)

1 26.50

8503 LEFT DOUBLE CLAMP HUB, blue, (L4O kit
std.)

1 25.95

8508 VCS MICRO SHOCK SPRING NUTS,
polished, (L4O kit std.)

2 4.50

8509 VCS MICRO SHOCK SPRING NUTS, blue 2 7.00



aluminum, (L4O kit std.)
FACTORY TEAM PINION

GEARS
8252 15 TOOTH, 48 PITCH PINION  1 6.00
8253 16 TOOTH, 48 PITCH PINION  1 6.00
8254 17 TOOTH 48 PITCH PINION  1 6.00
8255 18 TOOTH, 48 PITCH PINION  1 6.00
8256 19 TOOTH, 48 PITCH PINION  1 6.00
8257 20 TOOTH, 48 PITCH PINION  1 6.00
8258 21 TOOTH, 48 PITCH PINION  1 6.00
8259 22 TOOTH, 48 PITCH PINION  1 6.00
8260 23 TOOTH, 48 PITCH PINION  1 6.00
8261 24 TOOTH, 48 PITCH PINION  1 6.00
8262 25 TOOTH, 48 PITCH PINION  1 6.00

DECALS
2812 TEAM ASSOCIATED DECAL, black large size 1 2.50
2813 TEAM ASSOCIATED DECAL, white large size 1 2.50
3817 TEAM ASSOCIATED BUMPER STICKER, red-

white and blue
2 4.00

3818 TEAM ASSOCIATED DECAL, black small size 1 1.00
3819 TEAM ASSOCIATED DECAL, white small size 1 1.00
3822 RC10L3 OVAL DECAL 1 2.00
3824 FACTORY TEAM �DRIVER� DECAL, 10� x

4.25�
1 2.00

3825 FACTORY TEAM LOGO DECAL SHEET 1 2.00
3834 AE Blue Embossed Logo Sticker (2 peel-and-

apply decals) 2 AE logos 4" long. Blue with
shiny silver trim.

2 3.00

6196 TEAM ASSOCIATED & MISC. SPONSORS
DECAL, 5 color

1 2.00

TOOLS
1110 FACTORY TEAM TURNBUCKLE WRENCH 1 1.50
1450 FACTORY TEAM Ride Height Gauge 1 14.99
1593 FACTORY TEAM Reamer ReplacementTip 1 9.95
1594 FACTORY TEAM BODY MOUNTING HOLE

REAMER
1 22.00

6950 ALLEN WRENCH SET Set 2.50
6956 ASSOCIATED MOLDED TOOL SET.

Wrenches to install 11/32�, ¼�, and 3/16� nuts,
adjust 1/8� and 3/16� turnbuckles, and install
and remove Associated shock caps.

Set 4.50

ALLEN DRIVERS include aluminum hex handle
with precision ground replaceable tip

6957 .050� ALLEN DRIVER. (clear anodize) 1 10.50
6958 1/16� ALLEN DRIVER (black anodize) 1 10.50
6959 5/64� ALLEN DRIVER (blue anodize) 1 10.50
6960 3/32� ALLEN DRIVER (gold anodize) 1 10.50
6961 2.5mm ALLEN DRIVER (green anodize) 1 10.50
6962 1.5mm ALLEN DRIVER (purple anodize) 1 10.50
6964 .050� REPLACEMENT TIP, precison ground 1 5.50
6965 1/16� REPLACEMENT TIP, precision ground 1 5.50
6966 5/64� REPLACEMENT TIP, precision ground 1 5.50
6967 3/32� REPLACEMENT TIP, precision ground 1 5.50
6968 2.5mm REPLACEMENT TIP, precision ground 1 5.50
6969 1.5mm REPLACEMENT TIP, precision ground 1 5.50
6980 FACTORY TEAM HEX DRIVER SET Above six

drivers in one package
set 49.95

APPAREL
See our Logos and Apparel catalog or web site
for available apparel.

BODIES & ELECTRONICS
Please see your local hobby shop for available
bodies. See our Reedy, and LRP catalogs for

motors and speed controls..
CAR CARRIERS

See our Logos and Apparel catalog or web site
for available car carrier tote bags.

PAN CAR KITS
4015 RC12L3 On Road Kit 1 250.00
4016 RC12L3 Oval Kit 1 265.00
8015 RC10L2 On Road Kit 1 260.00
8018 RC10L3 Oval Kit 1 285.00
8019 Factory Team RC10L4 Oval Kit 1 399.99
8030  RC10L3 Touring Kit, Sport version 1 180.00
8035  RC10L3 Touring Kit, Team version 1 285.00

WHEELS & TIRES
for 10L4O/L3O

8125 ASSOCIATED FRONT WHEEL, NATURAL pr. 5.00
8125B ASSOCIATED FRONT WHEEL, BLACK pr. 5.00
8130 ASSOCIATED FRONT DONUTS, Green

compound
pr. 6.00

8140 ASSOCIATED FRONT WHEEL/TIRE, mounted
& trued. Green compound

pr. 12.00

8150 ASSOCIATED REAR WHEEL, NATURAL pr. 6.00
8150B ASSOCIATED REAR WHEEL, BLACK pr. 6.00
8155 ASSOCIATED REAR DONUTS, Green

compound
pr. 8.50

8165 ASSOCIATED REAR WHEEL/TIRE, mounted
& trued. Green compound

pr. 17.00

WHEELS & TIRES
for 10L3O only

8146 JACO FRONT WHEEL/TIRE pr. 15.95
8166 JACO REAR WHEEL/TIRE pr. 17.95

SILICONE OIL & GREASE
5420 10 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5421 20 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5422 30 WEIGHT SILICONE SHOCK OIL 2oz.. 3.50
5423 40 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5425 80 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5427 15 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5428 25 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5429 35 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5435 50 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5436 60 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5437 70 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
6636 SILICONE GREASE 4cc 2.50

VISIT TEAM ASSOCIATED�S WEB SITE FOR
• New products -- added after this catalog was printed.
• Setup sheets -- standard, blank and racer�s setups.
• Tuning tips -- setting up your car to the track.
• Customer Support.
• Body painting ideas in the Racer�s Spotlight section.
• Computer wallpaper.
• Up-to-date parts list and manuals online.
• Subscribe to our FREE Team Associated Insider�s Newsletter -- delivered

right to your e-mail box!
• Hobby shop and track locations worldwide in the Directory.




